LARGE FRAME
SNOWTHROWERS

with Power Boost

Sno-Away 860

8605
860SE




Product ldertification:

When cidering parts, kesp your products setal nuraber and manufacturer's number in mind, Yaniations may otour in a part between
early & later mods! products, tausing the product serial number to be listed in the parts desaription whenever these vanations ocour.

Record yaut 1.0, nembers here for quick, future referance.

Product Mig. Ne. 5M Mower Mig. Mo, Sl _
Attention:

Standard torques appear in a chart at the end of the manual, while Important Individual terques are given on specifiz pans drawings.

CRITICAL and MAJOR rotations point out importart facts or instructions which relate to personal safety and proper machine
operalion. Any CRITICAL notation q]which may appear in thls baok, pinpaints characterstics which, if not property followad,

can create a safely hazard. Any MAJDR notation [ﬁ which may appear in this book, marks characteristics which, if not praperdy
followed, meay result in aperating fallure, shortened product Ife, or greatly reduced quality of the unit. For your conmvenience, assembly
notes arg included in parts drawings ta assist In repalr and assembly of unit.

SIMPLICITY BRAND PRODUCTS

OILS - SPECIFICALLY ELENDER OF HIGH QUALITY BASE TOUCH-UP PAINT keeps equipment in showroem conditinn.
OILS & ADDITIVES. ‘ _ Spray Cans | Quarts | Daubers-12 Per Gin.
:ndpffu:zlﬁ \r:.'gn:;'l ﬁgear 0il: Required for protection of brass gears For Products Buitt Adter 81189,

» Cold Weather Worm Gear Oil for snowthrowers with worm .DE’SP %range" 1685612 ‘156[8)2561 %MB(E:‘.ILh
gear drive. 8 Oz. Bottle, Part #1704638, Case of 12-8 Oz. 13 Oz Can 1685611 ep Or., 6 White
Sottles, Part #1685608, Case 12 Cans 1685614 1/2 Oz, Bottles

Multl-Purpose Hydraulic/Transmission Qil for use in most "Gloss Black” 1685641 | N/A
hydraulic applications, and hydrostalic transmissions. Spacific 13 Oz Can 1685839

Simplicity applications: Al hydrostatic transmissions, all bevel gear Case 12 Cans 1685640

casas. Dase of 12 Quarts, Part #1885516, 2-1/2 Gellen Gon- “White" 1685032 | Sea Above
talner, Part #168553%. 13 Oz, Can 103045

SAE 5W-30 SF/CD Cold Weather Englne Oil for uss in all four Case 12 Cans 1683178

eyele and diegel engines at 30* temp. and under. Case of 12
quarts, Part #15685576.

SAE 15W-40 SF/CD Englne Qil for gas and diese] engines, warmn
weather; ses enging manufacturer recommendations. Case of 12
quarts, Part 1685554,

SAE 30W SGCC Detergent Englne Qil for use In four cycle bawn
and garden sngines at operating temp. of 32* and above, Als¢
recommended for use in hydrostatic transmissions where 30W oil
is specified. Case of 12 quarts, Part #16285852.

DEGREASER, DEGRAIMER, PARTS CLEANER removes grease,
oil, dirt and grime withaut harrming paint or decals.

Consuit decel on equipment Jor proper color,

1 Quart vifTrigper Spray 16ASE19
1 Gallon Bottle 1685621
Exiension Sprayer for

Gallon Bottle 1685623

AVAILABLE ACCESSORIES:

DESIGNER SEAT COVERS are doubls stitchecd, sasy care HCUR METER KIT, Part #1685510.
vitl. Keeps new seats new, makes warn seals ook new. GAEASE GUN KIT has 12" flexible hose to get into tight
Small Seat Cover w/Pocket, Part #1685540. Fits all Rear spots with ease, Kit contains: gun and 1-8 Oz, tuba of
Engine Riders, FC, RT Series Tractors. grease. Part #1685510. For replacement tube, order
Large Seat Cover w/Pocket, Part #1685541, Fits all 12.5 Part #103077.
& 16 LT and GT Serigs Tractkws. CHROME "Moon" Hulaps
Seat Cover, Part #1685577. Fits all 18 & 20 GTH Trachors. 4" Rim 163114
PNEUMATIC TIRE SEAL seals all leaks including bead leaks 6" Him 156210
and punctures up to 25 Inch dlameters. Prevents flats for g P["!‘ 156211
tread life of fire. Available in following amoaunts, 10" Aim 1867782
12" Rim 1545056

Case of 12 -11 Oz. Tubes 1885537
Case of 24 -1 Dz Tubes 1685525
5 Gallon Pall 1685527

Extend Equiprnent Life - Use Only Genuine Simplicity Parts & Accessories
Available at Your Local Simplicity Dealer




Table of Contents

ENGINE & FRAME GROUP c.cocvoursesesssssmsssssssssssmmsssesmressesasesssssssssssessessassassesans 2
HANDLE & CONTROL GROUP ....oveuemveeceecseesemsssssssssessssesemeremssessseessssessessssameessernsd)
TRACTION DRIVE GROUP .o.vuvccusreeececenressrnssssssesssessseeessessessaseesmseessesssssomsesseeseoe 8
AUGER HOUSING & CHUTE GROUP w.cooeeeceoereeeeseeesseresssemeeesmmersssssssssessssssssnnen. 10
AUGER DRIVE GROUP «...oc.ocouvecusseme s mossss s smssssstasscessarersssesssssesmsesssessemeesnesens 12
TIRE & WHEEL GROUP ...eouermcrneinsecereereressmsssssssssesssrsssssessssessessssssssesessoesesesss 14
HEADLIGHT KIT (Mfg. Nos. 1691827, 1685459} ..........cooooveeseressssessemssesesssmsnssssssen 14
DECAL GROUP wocouveucicrmsnsssssssmssssstsse meesessressassssssasssssssesessaseesssresassmssssssssomssmenees 16
THE “PROTECTOR"® SNOW CAB (MIg. N0, 1680681) w.vccvemmmsrrenseereareesmssesessrennn. 18
DRIFT CUTTER KIT (Mfg. NO. T685189).......c.eomeeeesseserssemeeeeceressmseemsesessesesseene. 20

TORQUE SPECIFICATION CHART ..o emrrrrssssesrsssssssse e IN8Id e Back Cover

Inciuded in this paris book ara the following Manufacitrer's Numbers.

SNO-AWAY 860 BNOWTHROWER
MFG, NO. 1691900
MFG. NO. 16915456

MODEL 880SE SNOWTHROWER
MFG, NO. 1691777
MFG. NGO, 1691900

MODEL 8608 SNOWTHROWER
MFG. NO. 1691778
MFG. NO. 1691945

HEADLIGHT KIT
MFG. NOS, 1685459, 1691827

THE "PROTECTOR™ SNOW CAB
MFG. NO, 1650681

DRIFT CUTTER KIT
MFG. NO, 16685189

*8 HP ELECTRIC STARTER
(TECUMSEH ENGINE)
MFG. NO. 1690385

*SOFT CAB OR CGANVAS CAB
MFG. NC. 1691780

*Crder Wholegoods number and see your local Tezumseh dealer for parts and service.

1 TP-1138-02



SFmpliEify Fngine & Frame Group

Use 1 to 3 washers {2 is averags) between Ref, A1555
Moz, 18 & 20 2= neadad Lo assure a cantared belt
(Fef. No_ 28} and ne interference batween pulleys
{Ref. Moz, 9 & 1B).

Targue to 17
10-14 L |bs.
T 16

Apply greasea 1o ignition Switch {Ref. No. 5)
lermninals and wire hamess plug befora
connecting.

Idler pullay (Haf. No. 9%
the long hub sheuld ba
towards idler arm {Ref.
Mg, 11

Position idier pulley
{Real. Mo, 18] at oulside
cdge of slot.

0612 from belt when auger
cluteh is engaged.
Hacok ane end of spring

into top hole of idler arm {Ref. Mo, 4B} over clulch
/ {Ref. No. 11) & other end rod Rssy. (Ref. Mo, 20}

Hook one and of spring

[
L
|
f
Position belt stop (Rel. Mo, 40} :
{
I
]
I

into top hole of pivol arm
assy, {Hef. Mo, 25, Traction
~Io, Drive Group)

batwaen depressions
& other end ovar channal
end of duger housing assy.

Ugad with Briggs &

43 Iﬁ;gfﬁﬂﬂﬁ““ engnes only.
42

Right side only on

Mig, Nos. 1681777
@& /"'&1 631778 only.
15

NOTE: Use standard hardware
torque spec, chart unless
ctherwise nalad.

TR-1159-02 2



All Madels

3 - ¥,
Engine & Frame Group slmplu!lfy
Ref. Part
MHo. No. Qiy. Description
1 177163 1 SWITCH, Key (Inc. Ref. Nos. 2, 3, 4 & 5) (Electric Start

only}

2 122203 1 KEYS (Electric Start only)
3 122234 1 NUT, Hex, 5/8-32 {Electric Start anly)
4 913905 1 LOCKWASHER, Int. 548 {Electric Start only)
5 1 SWITCH (See Ref No. 1) (Electric Start only)
g 16E7IHY 1 WIRE, Ground (Eleciric Start anly)
7 1918451 2 PIN, Cotter, 1/8 x 3/4
8 1665004 1 FIM
L] 1668477 1 PFULLEY, Idler
10 1921971 2 CAPSCREW, Hex Hd., 2/8-16 x 1-3/4
11 1703046 1 ARM, 1dler, Traction
12 1672732 1 BELT, Traction {Electric Start only)
1675461 1 BELT, Traction {Manual Start only)
13 1672735 1 SPRING, Idler
14 1927557 4 WMUT, Hex, Whizlock, 5M16-18
15 1919326 2 WAESHER, Flat, 11732 [Cty. 5 on Eleciric Stan)
16 1666103 1 PULLEY, Enging (Electric Start aniy)
1678493 ] PULLEY, Engine {Manual Start anly)
17 1930540 1 SETSCREW, Socket Hd., 5M16-18 % 5/8
18 1708030 T PLLLEY ASSY.
18 157081 1 SPACER
20 1612200 1 CLUTCH ROD & BRAKE ASSY.
=1 1664847 4 SCREW, Taptite, 5/16-18 x 3/8
22 lsickgtele] 2 SCREW, Taptite, 1/4-20 x 5/8
23 1821988 1 CAPSCREW, Hex Hd., 3/8-16 % 1-3/4 (1699900 &
1691848)
24 1926018 6 NUT, Speed, 1/4-20
a5 1924940 3 WASHER, Flat, 13/32
26 1666655 i BELT, Auger Drive {Elactric Start only)
1676460 1 BELT, Auger Crive (Manual Start only)
a7 1667516 1 GUARD, Balt
28 1915249 2 SCREW, Truss Hd., 5/16-18 x 34
29 1612458 1 FRAME, Main
a0 19277 4 WUT, Hex, 5/16-1%
31 1917256 2 LOCKWASHER, 515
a3z 1930591 q CAPSCREW, Whizlock, 5/16-18 x 3/4
33 1701585 1 SPRING, Brake
34 1666374 1 COVER, Botlam
35 1927428 4 SCHEW, Tapttite, 1/4-20 x 3/8
35 1658001 2 BLISHING, Axle
a7 935285 2 NUT, Pal, 5165-18
38 1928731 b LOCKMUT, Jam, 3/8-18
ag 19215156 2 CAPSCREW, Hex. Hd,, 5f16-24 X 34
40 1668174 i BELT STOP (Electric Start anly)
1576494 1 BELT STOF (Manual Start anly)
F 3| 8281042 1 KEY, 3116 316 % 1-1/2 (Electric Start only}
S05856 1 KEY, 1/4 x 174 x 1-1/2 (Manual Start anly)
42 1922127 4 CAPSCHEW, Hex Hd,, 5/16-18 % 1-3/4 {Electtic Start
anly)
1821978 4 CAPSCREW, Hex Hd., B16-18 x 2 (Manual Start only)
43 Sea Note 1 EMGINE, Tecumseh, § H.P.
Below Eleciric Start
1 ENGIME, Briggs & Stration, 8 H.P.
Manual Start
44 1920426 2 LOCKWASHER, Ext. Toolh, 516
45 1869198 1 SUPFGAT, Tie Bar
4G 1828729 4 SCREW, Taptite, 5/16-18 x 3/8 (161777 &1691778)

NOTE: Use Simplicity SAE-5W-20 Caold Weather Englna OIl, Part #1685576 (12 gis./case)
3 TP-1159-02



Simplicity

Handie & Control Group

At 150

1 4
&7 2
o

?T-;él‘f > %_3
e |
31 ;_ﬂ %_E 3hift rod assy, must

47 I pivot Ireely on pival
™ ) 1 L
30 I Apply adhesive 1o ag i-
L 49 sECUre grips. %
1
L E/

blgck (el Mo, 7}

/’ﬁﬂ

Apply

1
I‘\
adhesive
o secure 42
grips.

@/35
34

Mount bushings (Ref. Mo, 3} with flange on
Y

ingldm of brackets (3 placas).

\ A
)

25
%gﬁ/ﬁ 2 J?‘"K"‘?/’EE

: .~ Sint In suppont (Ref. Mo, 26)
! K t be towsrd rear,

For 97
29\9 ;’9 FadAN 21
bouate 3 13—8
—J% 2%

31 Pogllon in slots of frame to ba
sure hub of Ref. Mo, 28 iz tight

- NOTE: Lisa standard hardwara
ar=inst this surfaca.

torgque spes, chard uniess
otherwize noted,

TP-1153-02 4



Mig. Nos. 1691777, 1691778

r J [ 3 -
Handle & Controf Group stmpllclfy
Ref. Pant
M. tlo. Qty. Description
1 1916522 5 NUT, Hex, 1/4-20
2 1916864 E+ LOCKWASHER, 1/4
K] 19213158 4 WASHER, Flat, @32
4 a0210:0 1 KNDB
& 1688523 1 SHIFT ROD ASSY.
L) 1921158 1 CAPSCREW, Hex Hd., 1/4-20 x 2-1/4
7 1665524 2 BLOCK, Pivot
i 1825003 G SCREW, Taptite, 1/4-20 % 1/2
g 1667588 4 BUSHING, Plastic
10 1667800 i DASH, Handle
11 19356450 4 CAPSCREW, Washer Hd., 1/4-20 x 3/3
12 1820387 4 NUT, Nyton Lock, 1/4-20
13 1917372 7 NUT, Hex, 5/16-18
14 1917356 T LOCKWASHER, 516
15 1928738 1 SCREW, Taptite, #10-24 x 1
16 1923362 1 MUT, Hex Lock, 516-18
17 1930591 3] CAPSCREW, Whizlock, 5/16-18 x 3/4
18 1705825 1 HAMOLE ASSY.
19 1666256 i ROD, Shift, Upper
20 18686255 ] ROD, Shift, Lower
M 1818447 K PM Cotter
22 1831317 2 BOLT, Carrdage, 1/4-20 x 3/4
23 HE1ES 3 PIN, Roll, /2 x 3/4
24 1668186 1 WORM, Chute
25 1931333 1 BOLT, Carriage, 5/16-18 x 3/4
26 1611911 1 SUPPORT, Worm
27 1919325 2 WASHER, Flat, 11/32
28 1668156 2 GEAR, Universal
29 1930504 g CAPSCREW, Hex Hd., 1/4-20 % 3/4
30 1704170 1 HAMDLE, Clutch, L.H.
H 1611914 1 SUPFOAT, Universal Gear
az 1865187 1 ROD, Chuta YWorm
a3 1668185 1 ROD, Chuta Gontrol
34 1668180 1 KMOB, Spinner
kL) 1960083 1 PALKLUT
a6 1674567 1 PIVOT ROD ASSY,
ar 1663185 ) BUSHIMNG, Flastic
38 1924361 1 WASHER
35 1668050 1 BHACKET, Shift Control
40 1668525 1 ROD, Clutch-Lower, Auger
41 1668528 ] ROD, Clutch-Lower, Traction
32 1668527 1 SPRING
A% 1816621 2 NUT, Hax, #10-24, R.H.
&4 108775 2 TURMBUCKLE
45 928704 2 MUT, Hex, #10-24, L H.
46 671041 2 GRIFP, Handte Bar
47 1704255 2 CLUT{CH LEVER ASSY.
48 1668121 2 ROD, Glutch-Upper
49 1612432 4 SCREW, Taptite, #10-24x 1
&0 1704172 1 HAMDLE, Clutch A.H.
81 1668603 2 GRIP, Cluteh
b2 1918452 1 PIM, Cotter, 1/8 x 1
53 1669323 1 SPRING, Extension
54 17046597 1 SUIDE, Control
55 1677452 1 ROD, Conlral
&6 1701342 1 SPRING
a7 1677454 1 LATCH, Control
58 16785748 1 SPACER, Special
59 1921221 1 CAPSCREW, Hex Hd., BMB-18 x 1-1/2

5 TP-1159-02



Eimplieify Hangle & Control Group

Shift rod assy, must A5
MNola 1: Linkage adjustment pivot Tresly on pivet
A TRACTION DRIVE. With traction Block {Hef. No, 7).

driva levar engaged, the bollom
end of lower red (Ref. Mo, 41}
should ba fush with bottam of

spring (Ref. No. 43).

B AUSER DRIVE: With drive [ever rateasad,
thera should be a 1532° {inch) clearance
bebween the spring hook {Ref. No. 53} and
biolienn of thie lever on unit.

e
17 47 o
F‘@/ K
|| 49 Apply adhesive to ,‘f
SBCUIE Grips. L=..
Ra - 48
~. 3

adhesive
1o secuUra

qrips. |
42

41

See Mota 1.

inside of brackets (3 places).

35
@é/sd Mount bushings (Ref. No. 8) with flange on

S 26
% 72

E"\-?: - Slot in support (Raf, Ne, 26)
- ktn ba toward rear,
il . 21

14—a
13-

hatnt under

angine frame %‘: 5

78 NOTE: Use standard hardware
I torqua spec. chan unlass
Pogition in slots of framse 1o ba :
gure hub of Ref. No. 28 is tight atherwiss noted,
TR-1159-02 agalnst ihis surface. &



Mlig. Nos. 1631800, 1691346

Handis & Controf Group slmplﬂrlfy
Raf, Part
No. No. Gy, Description
1 1816622 5 MUT, Hex, 1/4-20
2 191664 5 LOCKWASHER, 1,4
3 1921319 4 WASHER, Flat, 9/32
Ed 8021950 1 KNCEB
& 1668523 1 SHIFT ROD ASSY.
& 1921153 1 CAPSCREW, Hex Hd., 1/4-20 x 2-1/4
7 1668524 2 BLOCK, Pivot
g 1925003 5 SCREW, Taptite, 1/4-20 x 1/2
a 1667588 4 BUSHING, Plastic
10 1BE730D 1 CASH, Handle
" 1935450 4 CAPSCREW, Washer Hd., 1/4-30 x 374
12 1920397 4 NUT, Mylon Lock, 1/4-20
12 1917372 7 NUT, Hex, 5/16-18
14 1917356 ri LOCKWASHER, 516
15 1928732 1 SCREW, Taptite, #10-24 x 1
16 1923362 1 MNUT, Hex Lock, 51618
17 18305491 G CAPSCREW, Whizlock, 5/16-18 x 3/4
18 1700825 1 HAMNMDLE ASSY.
19 1566206 1 RO, Shift, Upper
20 1666255 1 ROD, Shift, Lower
b} | 1818447 3 FIN Cotter
2z 1831317 a2 BOLT, Carriage, 1/4-20 x 3/4
23 916168 3 FIN, Roll, 1/8 x 3/4
24 1668186 1 WORM, Chute
25 1931333 1 BOLT, Camiage, 5/16-18 x 3/4
26 1611911 1 SUPPORAT, Warm
27 1824940 2 WASHER, Flat, 13432
28 1668186 2 GEAR, Universal
% 1930594 2 CAPSCREW, Hex Hd., 1/4-20 % 374
o TE12167 t HANDLE, Clutch, LH.
M 1611910 1 SUPPORT, Universal Gear
az 1GE8187 1 ROD, Chute Worm
33 1665180 1 ROD, Chute Coniral
a4 1668190 1 KNOE, Spinner
a5 1960083 1 PALMNUT
ae 1674567 1 PIVOT ROD ASSY.
37 1668184 5 BUSHING, Plastic
38 1924361 1 WASHER
39 1668050 1 BRACKET, Shift Cantrol
49 1668525 1 ROD, Clutch-Lower, Auger
44 1668526 1 ROD, Clutch-Lower, Tractlon
42 1707462 1 SPRING
43 1916621 2 WUT, Hex, #10-24, R.H.
44 108775 2 TURNBUCKLE
45 B2ETO4 2 NUT, Hex, #10-24, LH,
45 1671044 2 GRIP, Handle Bar
a7 1704255 2 CLUTCH LEVER ASSY.
48 1668121 2 ROD, Clutch-Upper
49 1612432 4 SCREW, Taptite, #10-24 % {
80 1612155 1 HAMDOLE, Clutch R.H.
5 1668606 2 GRIP, Clutch
52 19158452 1 PN, Cotter, 1/8 x 1
53 1669323 1 SPRING, Extension
54 17056880 1 GUIDE, Contral
b 1677453 1 ROD, Control
55 1701342 1 SPRING
57 1715888 1 LATCH, Control
58 1678578 1 SPACER, Special
ES 1921221 1 CAPSCREW, Hex Hd,, 5/i6-18 % 1-1/2
a0 1931277 -] NUT, Hex, Flange Whizlock, 5/8-18
&1 1919326 1 WASHER, Plain 11/32

7 TP-1155-02



SFmplinily Traction Drive Group

1 : : A1973
R — Apply Locklite to Ratainer [Ref, Mo. 73 o
‘z 97 Ref, Mo, 1 and e on ingida af frame.
torque bo B-10 A, Ibs,

Tighten when all parts ara
tight against shouldar of
Puk (Aef. Mo, 17}

Apply Loctite 10
screws (Ref. Mo, 12).

Retalnar {Hef. No.

T ta 55-60
7} to be on oulzide i2 inolj?:";&[;plmes}
of freme. . . Eé./,‘ . \ -
Coal with lighweight T 13 .IE

machine ail,
f‘ul

Relainer {Ref. No. 7) to
be on gulside of frame.

12__=°

Apply Loctite, Let
0 cure 8 hrs. and check.
anquc o 20 R [bs.

; =.1.-.:ﬁ"' Ratainer [Fef, No. 7) to
ba on ouslda of framea.

Remove all play oul of
axle by moving axie o

lalt, move 58t collar 29 Hook long end of spring

{Pof. No. 45) o the (Ref. No. 20} into top
right to takea all play hole of pivot arm assy. 73

cut of plvot arm assy. ? fRﬂf-_ Mo, 25) e}shon
{Paf. Mao. 25) and Torque Lo r end into hole in frame
Torque to

tighten. Belore making f;’ % £ 10-14 ft_ [bs. top. %
20

this adjuatment ba sure
4B

18-21 ft. |bs.
lie har support (Hel

Mo 45, Frame Group)
is installed batwean 1 /@

frame sides.

Bellcrank [Ref Moo 425 - | ¢
must pivot freely. 4 With hubt {Ref, No, 24)

g Y away from pivel arm agssy.
[Raf. Mo. 23}, tighten =0
that all play is taken out
of drive disc.[ Ref, No,
38) but Iz s\l frea 1o

rotate.

26

Hook one and of % L e
spring in hale in / I 2

Ral. No. 30, haok
other end through

upper [eft hand \)
correr sfot in 3:1, |

ot

frame,

Fack groove in
Rel. Mo, 32 with
groasa.
MNOTE: Use standard hardware
torque spec, cham unless
otherwize noted.

TR-1158-02 a



All Models

[ 4 f ) -
Traction Drive Group EIMFIIEI‘H
Ret. Part
No. No. Oty. Dascriptlon
1 1921955 i CAPSCREW. Hex Hd., 1/4-20 x 5/3
2 1915964 1 LOCKWASHER, 14
3 1612160 1 JACKSHAFT
4 17056807 4 BEARING
] 1817372 10 MLUIT, Hex, 5/16-18
& 1917356 10 LOCKWASHER, 5/16
7 1667341 4 RETAINER, Bearing
a 1825205 4 CAPSCREW, Hex Hd., 5A16-15 x 5/8
9 1667331 i SPROCKET, 10 Toath
10 1667501 1 SPACER
1" 1667340 1 SHAFT, Hax
12 1960348 2 SETSCREW, Socket Hd., 1/4-20 % 3/3
13 1667335 1 SET COLLAR
14 1515438 2 MUT, Hex, Lock, 5/16-18
15 1666207 1 P, Slide
15 1678956 2 COLLAR, Thrust
17 1665995 1 HURB, Friction Dlsc
18 1660975 1 DISC, Friction
18 1321332 d CARSCREW, Hex Hd., 5f16-18 x 3/4
o0 167207 i SPRING (1691777, 1691778}
1707002 1 SPRING (1631900, 1691946)
e | 166655 1 BUSHING
joied 1668285 1 SPRING
23 1928721 1 SETSCHEW, Sq. Hd., 5/18-18 % 112
24 16725%5 1 PULLEY, Tractian
23 1670845 i ARM ASSY., Pivot wiBushings
{Incl. Ref. Nos. 21, 26 & 37)
26 1668425 2 BLSHING
27 1960353 1 WASHER, Flat, 1/4
28 918950 1 NUT, Hex, 3/8-16
28 1924856 4 TAPTITE, 5M6-18 x 1/2
30 1669256 1 ARM ASSY., Shift w/Bushings (includes Ref. Ne. 31}
3| 16EE255 1 BUSHING, Ball
32 1866114 1 BUSHING, Spacer
a3 916965 1 LOCKWASHER, 3/8
34 1923701 1 CAPSCREW, Hex Hd., 3/8-18 x 2
35 16EE230 1 IS, Drive
36 1666370 T WASHER
37 1665521 1 BEARIMNG
38 1865105 1 ROD, Pivot
39 g18312 2 KEY, Woodruff, 315 x 5/8
40 1918451 2 FIM, Cotter, 1/8 x 3/4
41 1924940 1 WASHER, Flat, 13/32
42 1700473 1 BELLCRAMNK
43 16565106 1 BUSHING, Pivat
44 1822127 1 CAPSCREW, Hex Hd., SHE6-18 x 1-3/4
45 8021010 1 SET COLLAR
A5 1924721 1 SETSCREW, Sq Hd, 5fi6-18 2 1/2
47 1612084 1 AYLE
48 1930570 1 CAPSCREW, Hex Hd., 5/15-1Bx 1-142
49 1612088 1 GEAR ASSY.
LG 1666950 1 CHAIN, Drive
a1 1667326 1 GEAR AND BEARING ASEY., 10 Tooth {1691777,
1681778}
1672775 1 GEAR AND BEARING ASSY ., 10 Tooth {1691990,
169154E6)
o2 1921333 3 CAPSCREW, Hex Hd., 5/16-18 x 1
53 1667330 1 SFROCKET, 36 Tooth
54 15326 1 WASHER, Flat, 11/32

9 TP-1155-02



sfmplinily Auger Housing & Chuts Group

A-t1507
Z
&-/_____ Seal mual cover
openings at hinga pivot.
E( 5p B
.I This plastic washar

goes between the chute
ang deflecior,

1
Serapar blade
ta be on inside
Coat top & bottom a of housing.
of chute ring wilh
Orease.
_H
o
@
-
-
@T’ 25
@Tﬁ/ il 26
27

HOTE: Use standard hardwars
1Hque spac, char unlass
olherwise noted.

TP-1159.02 10



Al Modfefs

- f 3 [
Auger Housing & Chute Group SIMFIIE”H
Ret. Part
No. No. Qty. Description
1 1704161 1 DEFLECTOR ASSY,
2 1706085 2 SEAL, Chuta
H 1666613 3 HOLDDOWN, Chute
4 196N 3 SCREW, Hax, Washer Hd., 10-14 x 5/5
5] 19313233 2 BOLT, Carrtags, 5/16-18x 34
& 1670578 1 KHNOB, 4 Anm w/515-18 Tha. Insert
Fi SE0210 1 WASHER, Mylon
B 1612184 1 HOUSING ASSY,, {24M
g 1612455 1 GUARD, Chule
0 197356 | LOCKWASHER, 515
11 1960126 2 PUSH MUT, 1/4
iz 1568638 g CAP, Bearing
i3 1931332 ] BOLT, Carriage, SM&6-18 x 5/8
i4 1612174 1 BLADE, Seraper, {244
is 1935048 5 LOCKMUT, Flange, 5(16-18
18 1423385 6 CAFSCREW, Hex Flange Whizlack, 516-18 » 7/8
17 1623362 G NUT, Hex, Canter Lock, 5A16-16
18 1916950 4 MUT, Hex, 3/5-16
18 1816065 4 LOCKWASHER, 3/8
20 1824840 L WASHER, Flat, 13/32
21 177434 2 SKID
22 1685080 a BEARING, Auger
23 1231348 4 BOLT, Carrlage, 3/8-16 x $/4
24 2230659 3 WUT, Retainer, 5/16-18
25 108202 1 BEARING, Ball
26 1655982 1 HETAIMNER, Bearing
27 1925205 3 CAPSCREW, Hex Hd., 5/16-18 x 5/8
28 1667865 3 SPRING

1 TP-1159-02



sfmplicﬂy Auger Drive Group

A-108Y

Apply grease until it appears
at ends ¢f auger agsy. (2 places).

Auger Assy, stamped “L”

Auger Assy, stamped “H",

MAarked side on worm 44
must contact against lofl
thrust washer to assire
proper gear mesh,

Torque to
18-21 M. |bs.
[2 places).

Torqua o
30-34 f. s, 10

A Imipallar 1 be posilionad
against bearing boforo
16 tightening setscrew,

End of hub to be fluzh with

end of rolled down shaft MOTE: Use standard hardware

[Ref. No. 23). larque spec. chart unless
lherwlee notad.

TP-1159-02 12



All Models

r J f A
Auger Drive Group slmplrﬂlfy

Ref, Part
No. No. Gy, Description

1 1812130 1 AUGER A88Y., LH., (247

2 1612131 1 ALGER ASSY., RH,, (247

a 1612117 1 SHAFT, Auger

4 11ei118 2 SEA[

5 16623971 1 FLUG, Pipe, Tapered, 1/8

G 11535 2 WASHER, Thrust

7 1612147 1 GEAR, Rolled Worm

B 1612141 1 GEAR, Worm

) 1668344 2 FiN, Shear
1G 1918447 2 PiM, Cotter, 3732 x 3/4
i1 1923358 5 LOCKMNUT, Hax, 1/4-20
12 1612137 1 CASE, Gear, R.H.
i3 1612124 1 GASKET
14 1706400 1 SETSCREW, 8q. Hd., 3/8-16 % 1/2
15 1612093 1 SEAL, il
16 1612187 1 IMPELLER ASSY.
i7 1679263 1 PULLEY, Acugar Input
ig 1928721 2 BSETECREW, Sq. Hd., 5HM&618 % 1/2
19 1612145 2 BLSHIMNG, Flange
20 1612127 1 COLLAR, Thust
21 936085 1 PIN, "Drive Lok® Typs A, 3116 x 1-1/2
bl ;a312 3 KEY, Woodruff, 311 G x 5/8
23 1612129 i SHAFT, Worm
24 1960114 1 WASHER
25 1612136 1 CASE, Gear, LH.
26 1860346 5 CAPSCREW, Hex Hd., 1420718
27 168111 1 WASHER, Thrust
28 1612111 1 TUBE, Worm Shaft
pre: g20246 1 KEY, Woodruff, 1/4 x 53/4
30 821133 1 GREASE FITTING

NOTE: Use only Simplitity Cold Weather Spacial Worm Gear Ol in War
{Gear Housing.

1 - 8 Oz, Bottle, Part #1704635
Casa of 12 - § Oz, Bottleg, Part #1685406

13

TP-1159-02



Emplieify Tire & Wheef Group

A 1585

Optional Headlight Kit for Tecumseh Engines

A7 1803

RECGIL STARTER

MOTE: Use standard hasdware
torque spec. chan unlass
aherwise noted,

TP-1159-02 14



Al Models

Tira & Wheel Group

Simplicily

Ref. Part
No. Ho. Qty. Descripticn
1 153035 TURE
2 1612000 2 TIRE, {Snow Hog)
a 172353 2 VALVE ETEM & CAP
4 1677087 2 WHEEL ASSY,
& 1658969 2 PIN, Klik
G 1611997 2 WHEEL & TIRE ASSY. {Incl. Ref. Mos, 1, 2 & 4)

Mfg. No. 1891827, 1685458

Optional Hearllight Kit for Tecumseh Engines

Ref, Part
Ho. MHo. Qty. Description
1 1704544 1 LIGHT, Add-Cn
g 1704847 1 CONMNECTOR, A-f Lighting
3 * 1704652 3 BCREW, Self-Tapping, 14174
1704653 3 SCHEW, Self-Tapping, 1-1/8"
4 1704646 1 ALTERNATOR
3 * 1704648 1 SPACER
G 1704648 1 TUBE, Centering
7 * 174642 i SHAFT, Altemator, 3-172°
1704641 i EHAFT, Altemnator, 3"
8 30222 1 CUpP
8 925094 1 TIE, Wire

*Not used on 8§ HP model.

15 TP-1159-02



SI.lﬂp’iﬂﬂy Decal Group

16



Al Models

Decaf Group simplinilg
Raf. Part
No. Ne. Gty. Descriptlon
1 1704250 1 BECAL, Houslng, 5605 (1691778}
1704263 1 DECAL, Housing, S80SE (1691777)
2 17015391 1 DECAL, Dash (1691777, 1691 77E)
1705805 1 CECAL, Dash (1691900, 1691946)
3 1704202 1 DECAL, Shift Pattern, LH.
4 1704231 1 CECAL, Shift Partern, R.H.
5 1704264 1 DECAL, Auger, Simpliclty Loga
1708781 1 DECAL, Auger, Sno-Away BE0
-] 16774588 1 DECAL, Danger, Blower
7 1677485 1 CECAL, Danger, Auger
8 1 DECAL, QFEI {Not Serviced}
a9 1700061 1 DECAL, Touch Up Paint
10 1 LD. FLATE (Mot Serviced)

A\ DANGER

Avoid injury fram

rotating hlower:
Shut off engine
before unclogging
discharge chute.

Rel. Mo, 6

SAFETY DECALS

A\ DANGER

Avoid injury Trom

rcdating suger:
Keep hands, feet,
and clothing away

Raf. Mo. 7

17 TP-1159-02



SFmpliEify “Protector®” Snow Cab Group

A0S

Right Hand Slde
FPancl Assambly

MOTE: Use slandard hardwara
tomue spec. chart unless
otherwise noled.

TP-1159-02 18



Mig. No. 1696681

"Protector®” Snow Cab Group

Simplicity

Hef. Part
MHa. Ne. Crly. Daszcription

1 1668887 1 COVER, Top

2 1658086 1 FANEL, Front

3 1921319 K WASHER, Flat, 5/32

4 1689127 1 DECAL, Cleaning Instructions

L 1668864 1 SHROUD, Lower

2] 1668040 1 GUIDE, Rope

7 1823341 4 CAPSCREW, Hex Hd., 1/4-20 x 3/4

] 1824433 2 LOCKMNUT, Nylon, 5{16-18

9 1668851 2 SUPFORT, Sida
10 1888852 1 SUPPORT, Front
'k 1869150 2 ROD, Skid
12 18117320 a CHAMNMEL, Side
13 1668884 2 PANEL, Side
14 1611721 1 SUPPORT ASSY., LH.

16117322 1 SUPPORT ASSY., R. H. {not shown)

15 1922127 2 CAPSCREW, Hex Hd,, 5A18-18 x 1-3/4
16 1820287 a7 LOCKMUT, Nylon, 1/4-20
17 1835945 33 SCREW, Phil. Truss Md., 1/4-20 x 3/4

19

TP-1159-02



Simplicity

Mlg. No. 1685189

Drift Cutter Kit

AST204

MOTE: Use standard hardware

Ref. Part
Ho. Ne. Oty Dascription
1 1921332 4 CAPSCREW, Hex Hd., 5M16-18 x 3/4
2 1668171 2 CLUTTER, Drift
3 1917356 4 LOCKWASHER, 516
4 i017are 4 MUT, Hex, 5{16-18
lorque spec. chart unless
olherwise notad.
TP-1155-02 20



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE =20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In.fLbs. In/Lbs. in./Lbs.
Ft./Lbs. Nm. Ft./Lbs. Nm, Ft./Lbs. Nm.
832 19 2.1 30 3.4 41 4.6
g8-36 20 2.3 31 3.5 43 4,9
10-24 27 3.1 43 4.9 &0 6.8
10-32 31 3.5 49 5.5 68 1.7
1/4-20 66 7.6 B 10.9 12 16.3
1/4-28 76 B.6 10 13.6 14 18.
5M16-i8 11 15. 17 231 20 a4,
5{16-24 12 16.3 14 20.8 25 34,
3/8-16 20 a27.2 30 40.8 45 &61.2
3/8-24 23 31.3 a5 47 6 S0 B65.
7116-14 30 40.8 50 68. 70 95.2
7M16-2¢ 35 47 .6 55 74.8 80 108.8
1/2-13 50 68, 75 102, 110 149.6
1/2-20 55 74.8 g0 122.4 120 183.2
9/16-12 65 B88.4 110 149.6 150 204.
9/16-18 75 102, 120 163.2 170 231.2
5/8-11 ag 122.4 150 204, 220 2992
5/8-18 100 136. 180 244.8 240 a26.4
3/4-10 160 217.6 260 3536 386 8525,
3/4-16 180 244.8 300 408. 420 571.2
7/8-9 140 150.4 400 544, 600 B16.
7/8-14 155 210.8 440} 598.4 650 Bo7.6
1-8 220 269.2 580 788.8 200 1,224,
1-12 240 326.4 640 870.4 1,000 1,360,
NOTE: EOLT HEAD MARKING
S.A.E. GRADE:
1. These forque values are to he used for ali hardware
excluding: locknuts, selftapplng serews, thread
faorming screws, sheat metal screws and socket head 2 D
setsorows,
2. Recommended seating torque values for lackmuts: 5 @
a. For prevailing torque locknubs - use 65% of grade 5
torques.
b. For flange whizlaek nuts fand screws) - use 135% g @
of grade 5 torques,

3. Untess otherwlse noted on assembly drawings all
forque values must mest this specification.




SIMPLICITY MANUFACTURING, INC. TF-1160-02
500 N. Spring St., P.O. Box 997 PRINTED IN U.5.A.
Port Washington, WI USA 53074-0937 *1993 2193






